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No. Test Items Unit | Standard Requirements Test Results Item Evaluate
1 43 — |4 B e Eh
2 B (P’ MIBRELS L, % — |=13.0 13.3 Gy
3 WAk (Fe™) HIRBDHL % — . =0 10 0.05 &%
4 AR E T EL % g 0. 14 g
5 | AR (LAHCLE) KIBEr 85 %] — [<0.40 0. 08 Lok
6 FERE (20°C) g/em’ | =1.1 1.5 B
7| 8 wEEal s | — |05 0. 002 ok
8 fift (As) HIBTEZI40 % — |=0.0008 0. 0003 ik
9 B (Pb) MIBTELMHL, % = 1<00. 003 0. 0003 E
10 K (Hg) MIESE, % | — 1=0..00008 %m?éb@ig/k@ ks
11 ] (CdD BIFTESHL % — |<0.0016 0. 0001 %
12 B (Cr) MRESTEL % — [<0. 008 0. 0004 G
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